
060625

Thank you for choosing Seville Classics!

We hope you enjoy your new desk.
Please read through these assembly instructions and frequently

asked questions to ensure proper assembly.
The contact information for our live customer support team based in California is on the last page.

*Tabletop and frame will arrive in separate boxes

Dimensions: 
54 in. W x 28 in. D x 28 in. H

(137.16 cm W x 71.12 cm D x 71.12 cm H)

Customer Service Information
Seville Classics, Inc.

Telephone: (800) 323-5565
Fax: (310) 533-3899

Hours: 8:30 AM – 4:30 PM (PST)
Email: Support@SevilleClassics.com

Online Store: www.SevilleClassics.com

airLIFT® Desk
Model No.

OFFK66042 (Black/Black), OFFK66043 (Black/White),
OFFK66044 (Black/Walnut), OFFK66045 (Black/Ash Wood)



2 7

*NOTE: We recommend using TWO people to assemble the desk. 

Note:
Please be considerate of the environment and recycle the brown box the

item was delivered in along with all applicable packaging materials. Thank you.

#1*

#3

#6

#2
#4

#8

#7

#5

(*The tabletop is 
packaged separately 
from the frame)

CONTACT INFORMATION

If you are missing any parts, have any questions, or need additional assistance in assembly,
please contact our bilingual (English and Spanish) customer service department at:

Seville Classics, Inc.
19401 Harborgate Way Torrance, CA 90501 USA
Telephone: (800) 323-5565 within USA
Fax: (310) 533-3899
Hours: 9:00am - 4:30pm (Pacific Standard Time)
E-mail: support@sevilleclassics.com
Website & Online Store: www.sevilleclassics.com



Please review the below parts list to ensure you received all the necessary parts.
If you are missing any parts or have trouble with assembly,

please contact our live customer support team at (800) 323-5565 or
Support@sevilleclassics.com, which can assist you in both English and Spanish.

(#2) Connecting Beam x 1 pc

(#3) Cable Organizer x 1 pc (#4) Side Frame x 2 pcs

(#5) Leveling Feet x 4 pcs (#6) Screw (M6 x 14) x 4 pcs (#7) Screw (M6 x 40) x 6 pcs

(#8) Screw (M6 x 65) x 4 pcs (#9) Hex Key Wrench x 1 pc

Attention:
Do not fully tighten all the screws until all of them are in the right positions.

Parts List 

6 3

STEP 5.

Attach Leveling Feet (#5). 
Install the LEVELING FEET (#5) to the bottom of the SIDE FRAMES (#4).

Turn the desk upright once you finish this step.

(#1) Tabletop x 1 pc

*The 
tabletop 
is packaged 
separately 
from the frame

#5



4 5

STEP 1
Open the package of the TABLETOP (#1)*. 
Place the TABLETOP (#1) on the cardboard to reduce the chance of scratching 
the top.(*The tabletop is packaged separately from the frame)

STEP 2.

Install Side Frames (#4). 
Place the SIDE FRAMES (#4) as the image shows. Align screw holes on SIDE FRAME (#4) with 
TABLETOP (#1). Attach with 4 pcs of SCREW M6 X 40 (#7). Use the HEX KEY WRENCH (#9) to 
fasten. 

Note: Do not fully tighten the screws in this step.

STEP 3.

Install Connecting Beam (#2). 
Place the CONNECTING BEAM (#2) as the image shows. Align the screw holes on 
CONNECTING BEAM (#2) with SIDE FRAMES (#4). Attach with 2 pcs of SCREW M6 X 40 (#7) 
and 4 pcs of SCREW M6 X 65 (#8). Use the HEX KEY WRENCH (#9) to fasten.

Note: After securing the screws, tighten all the screws from this step and the previous 
step completely.

STEP 4.

Install Cable Organizer (#3). 
Place the CABLE ORGANIZER (#3) as the image shows. Align the screw holes on CABLE 
ORGANIZER (#3) with SIDE FRAMES (#4). Attach with 4 pcs of SCREW M6 X 14 (#6). Use the 
HEX KEY WRENCH (#9) to securely fasten.

#1

#7

#4

#6

#3

#8

#7

#2


